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CUSTOMER NAME: XINXIANG QIXING WELDING MATERIAL CO., LTD 

ADDRESS: FENGQUAN DISTRICT, XINXIANG CITY, HENAN PROVINCE, CHINA. 

 

This Report supersedes the Report No.: SHIN1802011009ML dated: Feb 28, 2018 issued by SGS, 

original report will be invalid from today. 

 

Sample Name : 5% Silver Brazing Alloys 

Product or Lot No. : 180205-4 

Manufacturer : Xinxiang Qixing Welding Material Co., Ltd 

Material and Mark : BCu88PAg 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
Test Required : Chemical Composition Analysis 

SGS Ref. No. : TP18-001114-4 

Date of Receipt  : Feb 26, 2018 

Testing Start Date  : Feb 26, 2018 

Testing End Date : Mar 02, 2018 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical  

Services （Shanghai）Co., Ltd. 

 
Kelly Shi 

Authorized signatory 
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Chemical Composition Analysis: 

Test Method: GB/T 5121.27-2008(ICP-OES) 

Element P Ag 

Result ,% 6.88 5.09 

 

 
Sample Photo 

******** End of report******** 
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